D

.
SERLCUBE
ONE-STOP PARTS SOLUTION
N
slelrlel L IX]6) A E3LEME  CYLINDER HEAD ASSY
ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK
1 |11230-ME30-00000W [NC25053 51712 2% (Hi hubdiik) COVER, VALVE CHAMBER 1
2 [90104-ME30-0000 |NC2507K17 % 1 S Hel RING 2
3 [B166740A06002070X |GB16674 /M IEAEM6 X 20 (22 A4E) BOLT M6X 20 4
4 [B166740A06003570X [GB16674/NETIZAEM6 X 35 (2% (14%) BOLT M6 X 35 2
5 [B166740A06003070X |GB16674 /M I2AEM6 X 30 (22 A4E) BOLT M6X 30 4
6 [91119-ME30-00000X [NC250L 3k 75 X [ HEARM6 X 60 (£ [14%) BOLT M6 X 60 2
7 [93301-80651512000 [ASSHE A HupE (4) 6. 5X 1. 5X 12 WASHER 6.5X1.5X 12 2
8 |11230-ME30-01000W [NC250HES 1T % 55 (M Audlith) COVER, VALVE CHAMBER 1
9 [90101-30118000260 [NC250/MIFLaGOTE % 43 B[ 11. 8 X 2. 6 (BEAZ) [0-RING 11.8X2.6 2
10 |15415-ME30-0000  |NC2504% & 4ih i AT a2 eEM14 X 1 BOLT 2
11 |1122B-MHO6-00000W [NC250 H 5§ < il 3k 2H &5 CYLINDER HEAD ASSY 1
12 [81300-MH06-0000  |NC250 H 1§ <k ¥ ZE 3B 1 (NC250 Hi, 15%) SPARK PLUG [ Il _
13 |90123-MH06-0000 _|NC250 R E < 2 3% 4 1Bl %) WYV SEAQCUOEM
14 |15800-MHO06-0000  |NC250 i #E <85 4H 45 (JQ-8K) INLET PIPE 1
15 |B166740A06001670X |GB16674 /)N EFEM6 X 16 (2% [14¥%) BOLT M6 X 16 2
16 [15838-MHO6-0000  [NC250 Hmi ik < 4 i 4 CONNECTING PIPE 1
17 [17600-MHO6—-0000  [NC250 Mt 5yt 44 & 42 ( b 34) CARBURETOR 1
18 |B166740A06002570X [GB16674/NELEKEM6 X 25 (2% (14%) BOLT M6 X 25 1
19 [1583B-PE03-0000 |LY3505F= 5% fif 24k CLAMP INLET PIPE 2
20 |18007-ME30-0000  |NC250HES I 75 28 b i (i) PACKING SILENCER 1
21 |91138-1008-04000X |CG125D-6#EL LHER ITXEKIZHEMS X 40 C2 %) |BOLT M8 X 40 2
22 |1922A-ME30-0000  |NC250{T 3k H /K B $4 4K STOP PLATE 1
23 |B166740A06001070X |GB16674R24M6 X 10 (22 14E) BOLT M6 X 10 1
24 |17911-ME36-0000  |CG250D Ha, it i1 2% 57 42 BRACKET 1
25 [17930-MH06-0000  [NC250 H Wtk T A7 3 5 A% Ik 2% TEMPERATURE PROBE 1
26 [17910-MHO6—-0000  [NC250 Ha it i5 yi1 2% FUEL INJECTOR 1
27 |17628-MH06-0000  |NC250 FR g 3E S /) 223 S 4 INTAKE PRESSURE BRACKET | 1
28 [B000700106001070X [GB70. 1#Z4TM6 X 10 (22 H%¥) BOLT M6X 10 2
29
30
31
32
33
: ULk A
= " H
36
3 CYLINDER HEAD ASSY
38
39
40
41
42
43
44
45




EE:HZI;IIE ﬂ%

ONE-STOP PARTS SOLUTION

SoROaE0 GRS CYLINDER ASSEMBLY

T
dn
=

4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK

91521-13001400000 [NC250 52 74413 X 14 PIN 13X 14 2
9022B-ME30-0000  |NC250" S il k& B #4415 (& )F) GASKET ASSY, CYLINDER HEAD
B166740A06002070X  [GB16674 /M % BEFEM6 X 20 (22 FH4E) BOLT M6 X 20
1554B-ME30-00000W [NC2505K & 3% 2H & (i AL Elifk) PLUG OF TIGHTENER
90211-BA81-0000  |HIPER505K 1 #% %5 Jf £ GASKET, TENSTONER
1110B-ME30-00000W [NC250 S HL AR 44 (KT 45249 PaFuilifth) CYLINDER BLOCK ASSEMBLY
90205-ME30-0000 _ [NC250 T {4 2% & # GASKET, CYLINDER BLOCK
91522-06001200000 |NC250 [ 4456 X 12 PIN 6X 12

=1

(ool NN [op) [SaN PE (VUN [N o B

Do = = = = oo | —

e

—
(=}

—_
—

7\ W

—
oo
~

a

N
D
Q)
(@]
)

D
-
-1
4
o

VVVVVV.,

—
w

-

=
w5

"

—
S
1

)

—
ol
=

g

=
|2
Soom

—
(3}

—
2

—
o]

—
©

(S~
S

[N
—

(S
Do

[\
w

[\
g

[\~
ol

(S~
=3}

[N
3

[\
0]

[N
©

w
(=}

w
—

w
Do

w
w

LA
CYLINDER ASSEMBLY

w
=

w
ol

w
>

w
3

w
o]

w
©

>
(=]

Ny
pat

i
Do

NS
w

e
=

>
(2]




e UG

ONE-STOP PARTS SOLUTION
SER0FNESO EdS#HLF  VALVE MECHANISM

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %fs % TEREMARK
1 |15707-BA81-0000 |HIPER50S1 )% % VALVE LOCKER 8
2 [15705-ME30-0000 |NC2507</ 3 s ( 1) SPRING SEAT 4
3 [15703-ME30-0000 |NC2507) 5% VALVE OUTER SPRING 4
4 |1572B-BA81-0000 |HIPER504% i & 2H 45 SEAL, VALVE STEM 4
5 |15706-ME30-0000  |NC250%.[ T8 pi el () OUTER VALVE SPRING RETAINER | 4
6 [15701-ME30-0000 |NC2503F<] INTAKE VALVE 2
7_[15403-BA81-0000 [HIPER50,|"] [ 1A 11 W R]: NUT, VALVE CLEARANCE 4
8 |15404-BA81-0000 |HIPER50FL )] I it i t8 4T SCREW, VALVE CLEARANCE | 4
9 [1540A-ME30-0000 _|NC250 5| #2414 G S) ROCKER ARM ASSEMBLY, VALVE [ 1
10 [15402-MHO6-0000  [NC250 H i< | 12 B b (33 X) ROCKER SHAFT 1
11 |1540A-ME30-0100 [NC250 5 1# 41 & (HE) ROCKER ARM ASSEMBLY, VALVE [ 1
12 |15402-MHO6-0100  |NC250 Hi W< | T #2 B i () ROCKER SHAET _ _ _ _ [ il _
13 |15702-ME30-0000 _[NC250HE | MWW WS E AU clll
14 |15100-ME30-0000  |NC250 ™48 4h 4 GAMP_SHAFT COMP 1
15 [15108-ME30-0100 |/ &l 11 WASHER 1
16 [92102-200006201C3 | 47K (6201 C3) NTN BEARING (6201C3) 2
17 |15301-M730-0000  |NC25045IHY iF Ik M 55556 TIMING DRIVEN SPROCKET | 1
18 |15164-ME30-0100  |NC250—2# ™ %6 fli sl I 1 52 7 31 3% DECOMPRESSION SPRING OF | 1
19 |1516A-MH06-0000  |NC250 H 1% "™ & iyl 1R FRER 41 &5 CENTRIFUGAL MASS ASS. 1
20 [B000700106001070B[GB70. 1#24TM6 X 10 (F1%E) SCREW M6 X 10 2
21 193301-5065151800N|ZS5005E 7 4 P8l6. 5X 1. 5X 18 (#1h) WASHER 6.5X1.5X18 1
22 |B166740A06001670B|GB16674/MEBEHEM6 X 16 (F94E) BOLT M6X 16 1
23 |15108-ME30-0000  |NC250 " %44 STOP_PLATE, CAMSHAFT 1
24 |11264-ME30-0000 |NC250%I 3k 25 &5} s & SEAL COLLOID OF CYLINDER HEAD | 1
25 |1532B-1.044-0100 [CB2001ER 425204 (7 X 100V /E5E)  DID  [SPROKET CHAIN 1
26 |1553A-ME30-0000  [NC250%% % S i 41 & GUIDE PLATE CHAIN 1
27 |1552A-ME30-0000  |NC250%% 2k 5k St 2 & TENSION PLATE ASSY 1
28 |15526-ME30-0000  |NC2505K Sk 41 & BUSH 1
29 |B166740A05002570B|GB16674/ NS IEMMS X 25 (9 4F) BOLT M5X 25 1
30 |B166740A06002270 [GB16674/NHIZAEM6 X 22 BOLT M6X 22 2
31 [93301-80621010000  |VESPASOPYS | JHL Sk i %5 A 2 El6. 2 X 1 X 10 [WASHER 6. 2X 1 X 10 2
32

33

34

35

36

37

38

39

40

41

42

43

44

45

A AL
VALVE MECHANISM




2, L

ONE-STOP PARTS SOLUTION
SeEonnsE0 - A B RIGHT CRANKCASE COVER

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK
1 [B166740A06003070X|GB16674 /)AL IZHEM6 X 30 (22 FH4E) BOLT M6X 30 15

2 [12426-ME30-0000  |NC25041 i W %% & OIL LELVE SIGHT WINDOW [ 1

3 [12425-ME30-00000W [NC2504 55 itz (AR P Fusdifh) DECORATE  COVER , R. CRANKCASE COVER 1

4 190101-10132000265|C100/MRFLEEOI R 13. 2 X 2. 65 (T ) O-RING 13.2X2.65 1

5 [12303-6011-00000W]C100/N¥FL % (Hl Fuédi4k) CAP, SMALL VIEW HOLE 1

6 190304-ME30-0000 |NC250 /2 shfijdt 18 X 30 X 7 GEAR) OTL SEAL 18X30X7 1
7_190228-ME30-0100  [NC25047 $s4ffi o 25 B 34 (R il & BRI E E&4%) |GASKET, DECOTATE COVER | 1

8 |12421-ME30-00000W |NC25045 il o5 [ Ak (G idzK) P ALElfk] [COVER COMP. RIGHT CRANKCASE [ 1

9 [90206-ME30-0100  [NC25045 {4 i % 3 3 CRIUE BRI Z & H%) |GASKET, R. CRANKCASE COVER | 1

10 91521-09001300000 |NC2505EF7 449 X 13 PIN 9X 13 2

11 [90101-30180000355 |NC2504/LiH ZEOTF Pl 18 X 3. 55 (FRIZNK) 0-RING 18.5X3.55 1

12 |14311-ME30-0000  |NC2504Li ZE2H 4 (FB ) OIL PLUG ASSY_ _ _ _ | Ipf _
13 |B166740A06003570X |GB16674/h kB2 KeM6 X 35 (% F147) WWW.SEeEACUOeEMm
14 |B166740A06002070X [GB16674/NELMEKEMGE X 20 (2% (14%) BOLT M6 X 20 1

15 [19001-ME30-00000W [NC2507K 2% 2 (¥ AL4di1k) WATER PUMP COVER 1

16 [90217-ME30-0100  [NC250/KE s % # (R & BRI E &) [GASKET 1

17 [19002-ME30-0000  [NC2507K % %% ANE WHEEL WATER PUMP 1

18 [19012-ME30-0000  |NC250/KZE /K 5 4412 X 24 X 6 WATER PUMP SEAL 1

19 [19004-ME30-0000  [NC2507K % i & SHAFT , WATER PUMP 1

20 [B0089301220000000[GB893. 142 [&22 CIRCLIP 22 1

21 190326-ME30-0000  |NC2507K ZE 5l 54 12 X 24 X 6 (FAEK) OIL SEAL 12X24X6 1

22 190302-ME30-0000  |NC250 i fhi e 5t 14 X 24 X 7 (TCVAY HAZK) OIL-SEAL 14X24X7 1

23 |B0089301240000000]|GB893. 144 p&24 CIRCLIP 24 2

24 [93301-80651512000 |ASSHE"TE [ (H1) 6. 5X 1. 5X 12 WASHER 6.5X1.5X12 1 )
25

26 .ﬁ
= A i FE 25
28 RIGHT CRANKCASE COVER
29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45




sz:| B ;ﬂ%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

° i
=

e M4 2 LEFT CRANKCASE COVER

4375 (PART CODE)

i34 Fk (CHINESE DESCRIPTION)

FIC4&FK (ENGLISH DESCRIPTION)

B
ary

& YEREMARK

B166740A06003570X

GB16674/NMEIEHEM6 X 35 (C2 %)

BOLT M6 X35

15415-ME30-0000

NC250% 1 il 72 ST I AEM14 X 1

BOLT M14X1

90101-30118000260

NC250/MIFLEEOJE 25 B Bl 11. 8 X 2. 6 (RiS)

0-RING 11.8X2.6

12301-ME30-00000W

NC250 7% {1 4l i 75 LA S AuAif (NC250-1#3K) ]

FRONT PART, L.CRANKCASE COVER

90207-ME30-0000

NC250 /230 i 55 1 4

GASKET, CYLINDER HEAD UPPER COVER

12302-ME30-0000

NC250 7 fi 4 JG 75 [ (NC250-14#) 3Rl (5]

BACK PART, L.CRANKCASE COVER

B166740A06003070X

GB16674/NHIEFEM6 X 30 (% 1 £E)

BOLT M6X30

(ool NN [op) [SaN PE (VUN [N o B

12130-1008-0001

CG125D- 1B A (R EEMEL FiilD)

BREATH TUBE

e

90302-H092-0000

YB1 10 it 35510 X 18 X 6 (SRAZR)

OIL-SEAL 10X18X6

—
(=}

12305-PE03-01000G

LY350f ALk IT (%)

FIXING PLATE, MAGNETO CABLE

—_
—

91521-09001300000

NC2505E 7459 X 13

PIN 9X13

—
oo

90101-00225000355

7596 RALFL 5O Bl 22. 5 X 3. 55

0-RING 22.5X3. 55 _

—
w

12304-1038-00000W

7896 RS i (AL 1K)

WWWeSEAC

=wi=g) I8 Cl o ol I ol Il ol Lol o

D
=3

—
S

—
[$2]

—
(3}

—
2

—
o]

—
©

(S~
S

[N
—

(S
Do

[\
w

[\
g

[\~
ol

(S~
=3}

[N
3

[\
0]

[N
©

w
(=}

w
—

w
Do

w
w

w
=

w
ol

w
>

w
3

w
o]

w
©

>
(=]

Ny
pat

i
Do

NS
w

e
=

S
[S2

LEFT CRANKCASE COVER




ONE-STOP PARTS SOLUTION

15-gg® 14—%

15-¢#® 14

15-¢9* 14-Q)

B AT B A

15—

CLUTCH ASSY

A )
SGEEOGNED B &2 MA_ CLUTCH ASSY

ﬁng 4% (PART CODE) H3C 4 %R (CHINESE DESCRIPTION) FESC4FR (ENGLISH DESCRIPTION) %5
1 193301-52021834000 [NC250 85 & Se 5 P& 20. 2X 1. 8 X 34 WASHER 20.2X1.8X34 2
2 |22104-ME30-0000 |NC250&8 & #afii & SLEEVE, CLUTCH 1
3 |22150-ME30-0000 |NC250 85 & 2 4h B 4H & OUT CASE ASSEMBLY, CLUTCH | 1
4 122105-ME30-0000 [NC25088 & ged g CENTER SLEEVE, CLUTCH 1
5 [22214-ME30-0000 [NC250 5 & 25 F ) BEHE 11 DRIVE FRICTION DISK 6
6 [22215-ME30-0000 |NC250 55 & % M 5h BE 1 1 OUTER _FRICTION DISK A 5
7__[22001-ME30-0000 _ [NC250 %5 £ 25 114k 34 & STOP_WASHER, CLUTCH 1
8 [91202-M037-0000 [V250 55 & 2341 W2 REM16 X 1 NUT M16X1 1
9 |22314-ME30-0000 |NC250 %5 & 2 T AT ROD, CLUTCH PUSH 1
10 92102-1093-0000 |GRI125% & % 13k 4k AKAXK1528 BEARING (AXK1528) 1
11 [93301-51501028000 |GR125HE /7% K #4815 X 1 X 28 WASHER 15X 1X28 1
12 |22142-ME30-0000  [NC250 8 £ Beai 3 SPRING, CLUTCH _ _ _ 1 .l _
13 |22122-ME30-0000 |NC250 85 & 28 Fh A NMMVWVWAD St UH)ET T
14 [93301-30522017000 [NC250 55 {5 2§55 4 [ 5. 2X2X 17 WASHER 5.2X2X 17 6
15 |B0578300050025S0N |GB5783ME44M5 X 25 (4L 10. 94% BOLT M5X 25 6
16 |22000-ME30-0000 [NC250 &5 £ %% & (NC250) Sl 4 T IEZE £ |CLUTCH ASSY 1
17 [22403-ME30-0000  [NC250%5 & SeHEAT: PUSHING ROD, CLUTCH 1
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45




L. Jak

ONE-STOP PARTS SOLUTION
SEEOGNED HLIHZE 4 011 PUMP

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK
1 |B166740A05001870B|GB16674/Ni2 M5 X 18 (F14%) BOLT M5X 18 3
2 |B0089401100000000|GB894. 1424 & 10 CIRCLIP 10 2
3 |1410B-ME30-0000 |NC250#LiH %R %6 2H & OIL PUMP GEAR ASS. 1
4 [91522-04001580000 {L.Y200735 33 &[5l 454 X 15. 8 PIN 4X15.8 2
5 |14108-ME30-0100 |NC250#LiHIZE sk 405 () OIL PUMP COVER 1
6 [14112-ME30-0000 |NC250HLIHIZE AL 11 OUTER ROTOR, OIL PUMP 1
7 [14111-ME30-0000  [NC250H1 i % Py +1 INNER ROTOR, OIL PUMP 1
8 [14120-ME30-0100 [NC250HLitiZE %% 74144 (Smm) OIL PUMP ROTOR 1
9 [14107-ME30-0000 |NC250#L3 %%k SHAFT, OIL PUMP 1
10 [14111-ME30-0100  [NC250M L% P & 12 INNER ROTOR, OIL PUMP 1
11 |14112-ME30-0100  |NC2504L it 4 Ah s 12 INNER ROTOR, OIL PUMP 1
12 |14120-ME30-0200  [NC250HLi ZE 5 204 (14mm) OIL PUMP ROTO nl
13 [14108-ME30-0000 |NC2Z50HLI A 4R (/5) WWWesEACUEM
14 [B166740A05001270B[GB16674/NAHIEFEME X 12 (F4£F) BOLT M5X 12 3
15 |14135-ME30-0000 |NC2504L i 223 5 ihi % 0IL PUMP GEAR 1
16 [93301-51020515000 N0250+)1/Haﬁuifrffm**‘%llo.zxo.5><15 WASHER 10.2X0.5X 15 2
17 [14134-ME30-0000  [NC25041 it %2 3k W 145 e b OIL PUMP GEAR SHAFT 1
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HLHZR A
OIL PUMP




e UG

ONE-STOP PARTS SOLUTION
SHEE0HEnE0 ZEH%Bh%8 LEFT CRANKCASE

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK

1 |B166740A06006570X |GB16674/ M IZEHME X 65 (P2 (1 %F) BOLT M6X65 6

2 |B166740A06004570X |GB16674/NEHIZFEM6 X 45 (2% HEE) BOLT M6X45 5

3 [B008190106002020X|GB819. 1HEATM6 X 20 (2% F14F) SCREW M6 X 20 1

4 |188031-ME30-020055  |NC2507S k444 Lk s 4 A (S R4IE BRA4L:550) % 1D99 GEARSHIFT SWITCH COMP 1 tk
5 190303-ME30-0000  |NC250 & 435 32 X 47 X 6 (JFAE ) OIL SEAL 32X47X6 1 1

6 [14305-ME30-00000H [NC250 L3t & ) 2% (PE4%) COVER, OIL FILTER SCREEN | 1 1—¢\

7 _[90101-30175000180 [NC250ALir i /) 5 0784 2 4 [ 17. 5X 1. 8 Giig/Y)  [O-RING 17.5X 1.8 1

8 [1431B-ME30-0000 [NC250#/ Ly #iE P ZH £ Ciir 078 5 $4 1)) STRAINER, OIL FILTER 1 1 1

9 190345-PE03-0000 _|LY350 {84478 #4515 X 25 X 5 (G5 M) |OTL SEAL 15X25X5 1 2—&
10_|91103-ME30-00000X |NC250 i #RZEM14 X 1. 5 (=2 [ 4¥F) OIL DRAIN PLUG 1 K

11 [93301-81451520000|ZS500 75 jH 4E FE # 8] 14. 5 X 1. 5X 20 WASHER 14.5X1.5X20 1

12 [1212B-ME30-00000W [NC250 /= dh i 41 & (i tuslith) LEFT CRANKCASE BLOCK _ [ Jpl _ . t\ 2—’\ |

13 [B0089301280000000[GBS93. 14428 74" SEAUCUDTITI (? CO 1

14 | 92102-00006190227 |#li7& (61902/27) BEARING (61902) 1 4

15 [92102-00000061805 | #li7%& (61805) BEARING (61805) 1 1

16 [92102-0006322P516 | 41K (63/22/P5/16) BEARING (63/22/P5/16) 1 -_ 3_‘.( D :

17 [92102-00006203P63 |47k (6203/P63) BEARING (6003/P53) 1 &

18 [92102-006207 JR2C3 | 45 K51 7& (6207 JR2C3SPX1) BEARING (6207/C3SPX1) 1

19 [92102-00CSBO04TPI [ 4<% K (CSBO04 JR2CS18SPX9) BEARING (CSB004 JR2CS18SPX9) | 1 =
20 |22312-ME30-00000X INC250 5 & 4845 B MR (22 (9 4E) ROCKER ARM, RELEASE LEVER, CLUTCH | 1 h T ~
21 [90305-1008-0100 |CG125D4% & 3t 14 X 22 X 5 (P Ji i) OIL SEAL 14X22X5 1 |

22 [93301-5105202000N|ZS500 ABK:HZREHHE10. 5X 2 X 20 (1) WASHER 10. 5X2X 20 2 :}
23 |91101-ME30-0000  |NC250" LXK A2 A4 AB (145mm) CYLINDER STUD BOLT A 2

24 [91212-RE08-00000X [ZS500 T SkABAR IR BEM10 X 1. 25 (= [ %¢) NUT M10X1.25 2

25 _22313-ME30-00000X [NC250 &5 £ 28 70 B AT (S 40 =% H8F) CLUTCH SEPARATING ROD 1

26 [92202-ME30-0000 _ [NC250 4L 5% 0IL NOZZLE 1 ZE Eﬁiﬁﬂ %ﬁ

27 193301-80851215000  |V250 8§ & B s AL IR AT 4 H [8.5 X 1.2 X 15 WASHER 8.5X 12X 15 1

28 |91132-1A20-00000X  |SB125/KIE i JBUKIZHEMS X 10 (2% H%E) BOLT M8X 10 1 LEFT CRANKCASE 10
29 |B166740A06007070X  [GB16674/NEBEFEM6 X 70 (2% [H4E) BOLT M6X 70 2

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45




ONE-STOP PARTS SOLUTION

SEROMANE0 A Hi%h%  RIGHT CRANKCASE

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %fs % TEREMARK
1 [91212-RE08-00000X [ZS500“ T SkABE IR BEM10 X 1. 25 (= 1 %¥) NUT M10X1.25 2
2 [91101-ME30-0000 _|NC250 S HL XL HEARAB (145mm) CYLINDER STUD BOLT A 2
3 [93301-5105202000N]72S500 ABK:IZHEHEE10. 5X 2 X 20 (k) WASHER 10.5X2X20 2
4 192102-00000061805 | & (61805) BEARING (61805) 1
5 [92102-00006203P63 |47 (6203/P63) BEARING (6203/P63) 1
6 192102-006304JR2C3 | Z %4l & (6304 JR2C3SPX1) BEARING (6304ht2c3spx1) | 1
7 (921026207 JR2LUC3 | ZE B2 7k (6207 JR2LUC3) BEARING (6207/C3SPX1) 1
8 192102-00CSB004TPI | % 154 7 (CSB004 JR2CS18SPX9) BEARING (CSB004 JR2LUACSISSPX9) | 1
9 |1222B-ME30-02000W _ |NC250-3#A47 Ml fliAH2H & (RUPLYG —ritkfE)  [RIGHT CRANKCASE BLOCK 1
10 |1431B-ME30-0000  |NC2504L it i€ M4 & Crir 07 2 34 1)) STRAINER, OIL FILTER 1
11 [90101-30175000180 |NC250HL it i€ ] 5 0FY 4 ] 17. 5 X 1. 8 (I B)  |O-RING 17.5X 1.8 1
12 |14305-ME30-00000H [NC2504L i1 i M 75 (SB4%) COVER, ETLTER SCREEN | Il _
13 [91117-ME30-0000 |NC25075 R & 2 i B 7ATA voets UUJETT]
14 192102-00006190227 | %% (61902/27) BEARING (61902) 1
15 114210-MZ30-0000  |NC2505IA4ALHAE 18 25 &4 OIL FILTER 1
16 [90101-30300000260 [NC25045 I 28 7% 0 B30 X 2. 6 (GEIZI) 0-RING 30X2.6 1
17 |12402-ME30-00000W |NC2504L i 4 ik 28 55 (M Fudilifth) CAP, OIL FILTER 1
18 [91140-ME30-00000B |NC250 41 iH 4% i€ #5 56 NCKWRAAEMB X 22 ([14E)  |BOLT M5X22 2
19 [B061770105000090X [GB6177. 14EREM5 (2% F14F) NUT 5 2
20 191521-13001400000 [NC250 & fi7 4413 X 14 PIN 13X 14 2
21 190303-H092-0000 |YB110#&! %320 X 35 X5 (HEAZR) OIL SEAL 20X35X5 1
22 191521-08001200063  |705E f7458 X 12X 6. 3 PIN 8X12X6.3 1
23 [12403-MZ30-0000  [NC250 5144k ik 2 o 5 OIL FILTER SPRING 1
2 RIGHT CRANKCASE
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45




ONE-STOP PARTS SOLUTION

SREOANE0 [ /752 CRANKSHAFT CONNECTING-ROD ASSY/PISTON
O%N 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % TEREMARK
1 |13103-ME30-0000 [NC2503% £ — PISTON RING 1 1
2 [13104-ME30-0000 |NC2503% ZE3F — PISTON RING 2 1
3 |13120-ME30-0000 |NC2507HFF2H & OIL RING ASSY 1
4 |1310A-ME30-0000 |NC2507% ZEFF A i PISTON RING COMP 1
5 [91401-ME30-0000 |NC2503% ZE44 4% bl CHECK RING, PISTON PIN | 2
6 [13101-ME30-0100 |NC2503% ZE CHREEmE IR —mitbaD PISTON 1
7 [13102-ME30-0000  [NC2503F 2244 PIN PISTON 1
8 191220-ME30-0000  |NC250F-#i fli i ' hE £EM24 X 1 NUT M24 1
9 193301-42422532000 [NC250-T-1 3 5l i R RES S5 4B 24. 2 X 2. 5X 32 [WASHER 24. 2X2.5X 32 1
10 |13222-ME30-0000  [NC250 il iEIsF 3 hd i HUB DUMP CHAIN SPROCKET | 1
11 [13302-ME30-0000  [NC250°F-1 &) ik DRIVING GEAR 1
12 [91601-ME30-0000  [NC2502 5%t SEMICIRCULAR KEY nl
13 |91606-ME30-0000 |NC250 i F-484 X 4 X 16 WWW. SEACUOEM
14 [1320B-MZ30-0001  [NC250{214% th e AT 354 (7.2 R ¥P A #5KU3241187) |CRANKSHAFT CONNECTING-ROD ASSY | 1
15 193301-52301040000 [NC250 /8 Bh A #EH# FE[23 X 1 X 40 WASHER 23X 1X40 1
16 |2142A-ME30-0000  |NC250/8 1 K4 PLATE GEAR ASSY 1 115
17 _|21300-ME30-0000 _ [NC250 &k 25 & &% { ASSEMBLY, OVERRUNNING CLUTCH | 1 9 g
18 [23101-ME30-0000 [NC250F: ik PRIMARY DRIVE GEAR 1
19 [22001-ME30-0100  |NC250 3 ik il Hk 24 f& WASHER 1
20 [91218-ME30-0000  [NC250 % #ik 8 S4B EEMIS X 1 NUT 1
21 191202-M037-0000  |V250%] & 24l B FIM16 X 1 LOCK NUT, CLUTCH 1
22 122004-1006-0000 |CB125/1 55 £ 23 R 3B 16. 5 X 2 X 27 DISH WASHER, CLUTCH 1
23 |1331B-ME30-0000  [NC250~F#if M\ 5h i #6 41 &5 DRIVEN GEAR ASS. 1
24 |23206-ME30-0000  |NC250 4l il 2= CRANKSHAFT TUBE 1
25 191607-ME30-0000  |NC250~F-#i P44 X 4 X 13 TABULATE KEY 1
26 [13301-ME30-0000  [NC250~F-#4h BALANCE SHAFT 1
27
28
Al . Y »
22 I AT A / 5 2E
> CRANKSHAFT CONNECTING-ROD ASSY/PISTON
33
34
35
36
37
38
39
40
41
42
43
44
45

10




L. Jak

ONE-STOP PARTS SOLUTION
SouonnE0 BhoH A TRANSMISSION MAIN, COUNTER SHAFT
O%N #4819 (PART CODE) 4 #% (CHINESE DESCRIPTION) ZEXAH (ENGLISH DESCRIPTION) %,1% % TEREMARK ,3 4 o 3
1 [23220-ME30-0000 |NC250E#h4L 4 G5k MAIN SHAFT, TRANSMISSION | 1 | l 5 6
2 [23240-ME30-0100 [NC250-2#E4h4 & COUTERSHAFT TRANSMISSION | 1 | I
3 123221-ME30-0100 [NC250 F: il 4l (S5 k%) TRANSMISSION MAIN SHAFT | 1 1
4 [23222-ME30-0005 |NC250F Hhi5R ik GEAR M-5 1
5 [93301-52511030000 V250 & %l #4825, 1 X 1. 0X 30 WASHER 25. 1X1.0X30 1
6 [23226-M037-0000 |V2508 %P CIRCLIP 4
7 |23222-ME30-0034  |NC250F4h3. 4R4ikEe GEAR M-3. 4 1 ]
8 [93301-52021028000|ZS500 &4k #4 [ 20. 2X 1 X 28 WASHER 20.2X1X28 1 1
9 [23222-ME30-0006  |NC250 L 4h6RY e GEAR M-6 1 ¢
10 [92102-0000K202410 |74} Hh&KK20 X 24 X 10 NEEDLE BEARING K20X 24X 10 1 '_27
11 [23222-ME30-0102  |NC250 F4h224 kst (54D GEAR M-2 1
12 [93301-51711026000 |LY350f5/ RStk #4817, 1 X 1 X 26 WASHER 17.1xX1.0x26 _ | al . |, 2
13 (23441 ME30_0000 |NC250-E bkt ERIEE (k) miox 1 25 IMMUNGALSEdCTITENTOLO0.COIM |
14 [23402-ME30-0000  [NC250 % #hE e [ & bk WASHER 1
15 |23401-ME30-0000  |NC250 F 505546 (520. 13) DRIVE SPROCKET 1
16 [23106-ME30-0000  [NC250% H il BUSH 1
17 _[90101-30210000200 [ZS500 &1 407 2 d5f fEl21 X 2 (RS 0-RING 21X2 1 0(—9 o QH o
18 [23241-ME30-0100  [NC250—2#F] il il TRANSMISSION COUNTER SHAFT | 1
19 [23242-ME30-0202  |NC250-2# & 4h214 ikt GEAR C-2 1 ' | I |
12 or L 29 N \
20 _|23242-ME30-0206__|NC250 28R M6 Ui GEAR C—6 1 25 | [ 126 | 6 9
21 [23242-ME30-0203  [NC250-2#8I %344 1k %6 GEAR C-3 1 923 2I6 24 928 22 2198 20
22 123242-ME30-0204  |NC250-2#FHh4 4 e GEAR C—4 1 s
23 |21311-ME30-0000  |NC250& 4 114 th 4 X & @At & BUSH 1
24 |23242-ME30-0205  [NC250-2#F 41544 ik 46 GEAR C-5 1 L
25 193301-51901026000|YB110 )& hihHpE 19 X 1 X 26 WASHER19 X 1 X 26 1 = 3 EJZHH?E_%
26 [23242-ME30-0201  [NC250-2#8 %l 144 ik % GEAR C-1 1
27 |23200-ME30-0200 _[NC250-28 L mIGHAL S (%) MAINSHAFT ASSEMBLY 1 TRANSMISSION MAIN, COUNTER SHAFT
28 192102-0KS222610TN | &%}l A&KKS22 X 26 X 10TN NEEDLE BEARING K22 X 26X 10TN 3
29 23223-ME30-0300  |NC250-2#&F %1 f 4 bl WASHER 3
30 [93301-1102403000X  [NC250 3 Bk Fe 45 S 4 ] 10. 2 X 4 X 30 (2= (14%) WASHER 10. 2X4X30 1
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

11



ONE-STOP PARTS SOLUTION
N Ay
SEE0nnE0 il SR KICK STARTING SHAFT ASSEMBLY
ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % EREMARK

1 |21107-ME30-0000  [NC250 f& 2 il il PIVOT, KICK STARTING SHAFT | 1
2 193301-51850526000 [NC250 )3 #h 24 /8 18. 5X 0. 5X 26 WASHER 18.5X0.5X26 3
3 [B0089401210000000]GB894. 13421 CIRCLIP 21 1
4 [93301-52170529500 |NC250 /2 Bl HE21. 7X0. 5X29. 5 WASHER 21.7X0.5X29.5 | 1
5 [21119-ME30-0000 [NC250 )3 Bhilifise 8 5 SPRING, KICK STARTING RATCHET WHEEL 1 11
6 [21118-ME30-0000 [NC250)= B STARTING RATCHET 1 10 |
7 |21123-ME30-0000 |NC250 )5 Shlif#e S GUIDE PLATE 1
8 |B008190106002570B|GB819. 1#24TM6 X 25 (F1%¥) 8. 8% SCREW M6 X 25 2
9 [21117-ME30-0000 |NC250 )3 #hik# GEAR, KICK STARTER 1
10 |121104-ME30-0000  [NC250 )& Zh % 55 35 Joiz SEAT, SPRING, KICK STARTING SHAFT | 1
11 [21106-ME30-0000 [NC250 )= hfh & {7 3 5 RETURN SPRING, KICK STARTING SHAFT | 1
12 [21100-ME30-0000 |NC250 /3 B ik KICK_STARTING_ SHAFT ASSEMBLY | 1y
13 [93301-61710526000 [W140 3 fli# & 17. 1X0. 5% 26 WWW 58 dCUK
14 [23248-ME30-0000  [NC250 %l /& #his By ik & GEAR 1
15 [B0089401170000000{GB8Y4. 1417 CIRCLIP 17 1
16 [21200-ME30-0000  [Nc2sorsznkr stk (-26) 4 bt {estisiheg=: a8 [START-UP BAR COMP 1 |
18
19
m _ 8 16
21
22 |
23 14 15 |
24 8
25
26 - \ N
i J& BhH SR
2 KICK STARTING SHAFT ASSEMBLY
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45




2 SO

ONE-STOP PARTS SOLUTION
slelzlelsl IX|o) 25 L4 GEARSHIFT MECHANISM

)?O%N #4819 (PART CODE) 4 #% (CHINESE DESCRIPTION) FEIL4ZHR (ENGLISH DESCRIPTION) %,1% % EREMARK
1 |24300-ME30-0000  [NC2504:4%4 & &4 (NC250) GEARSHIFT LEVER COMP 1
2 [24324-ME30-0000  |NC2504 k% ik 7= AXLE SLEEVE 1
3 |24302-ME30-0000  [NC250 %% [ 47 i 58 RETURN SPRING 1
4 [24301-ME30-0000 _|NC2504444h4H & GEARSHIFT SHAFT COMP 1
5 124104-M730-0000 |NC250 kY% g 445 4k X RIGHT FORK, COUNTERSHAFT | 1
6 [24105-M730-0000 |NC25045 R4 F ]l A5 3k X LEFT FORK, COUNTERSHAFT| 1
7 |24108-ME30-0000 [NC250&!%h$k X it GUIDE PIN, SELECTOR FORK CENTER 1
8 124400-D002-0072 | 7048 ik B B4 (BT-72 4% GEARSHIFT SHAFT 1
9 [88004-1008-0100 |CG125D-284% & &hifiil 3k CONTACT, CEARINDICATION [ 1
10 |24200-ME30-0000  |NC25048 i k14 (k4 EARES) GEARSHIFT DRUM COMP 1
11 [24202-MZ30-0000  [NC2501514% Fi 4R STOPPING PLATE 1
12 |B000700106003570B|GB70. 1H2%TM6 X 35 (F4%%) SCREW M6%35 | gl .
13 [24106-ME30-0000 |NC250 4k X MMMV, Dot UIJC T T
14 |24107-ME30-0000 |NC250 3 4hik X 4 SHAFT , GEARSHIFT FORK | 1
15 [24304-ME30-0100  [NC250-2#5E fir b 5% SPRING , LOCATING PLATE | 1
16 [2434A-ME30-0000 [NC2505 fib 44 LOCATING PLATE ASSY 1
17 _[93301-5065151800N|ZS500Ef bt #4816, 5 X 1. 5X 18 (k) WASHER 6.5X1.5X18 1
18 [B166740A06002070B[GB16674/NEHEEFEM6 X 20 (F14£5%) BOLT M6 X 20 1
19 [24303-ME30-0000  [NC2504 R4 4R [a] for i 5 SPRING, GEARSHIFT PLATE| 1
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

IR LA
GEARSHIFT MECHANISM

13




-
SERCUBE

ONE-STOP PARTS SOLUTION .
SEE0ENE0 WML S B MAGNETO COMP

43 (PART CODE) H3C4FK (CHINESE DESCRIPTION) B3IC4&FK (ENGLISH DESCRIPTION) %,s

82120-MHO6-0000  |NC250 ume i bl sE T 4L [ (12VIZM = M4 ELR)  [STATOR ASSY, MAGNETO 1
82130-MH06-0000  |NC250 Hi i L WL L T4 & (124%) ROTOR ASSY, MAGNETO
B000700105003070B [GB70. 1#24TM5 X 30 (FH4%) SCREW M5 X 30
91213-ME30-0000  [NC250% FAALIZRIMI4 X 1. 5 NUT M14X1.5
B000700105001070B [GB70. 1#24TM5 X 10 (FH4%) SCREW M5 X 10
93301-5152152500N [ZS500 8 £ wet H\ i 5 i 448 15. 2 X 1. 5X 25 (ffi4k) |WASHER 15.2X 1. 5X25

T
dn
=

& YEREMARK

=1

(ool NN [op) [SaN PE (VUN [N o B

— 0o [— oo |—

e

—
(=}

—_
—

—
oo
~

N
D
Q)
(@]
)
D
-
-1

VVVVVV.,

—
w

—
S

—
[$2]

—
(3}

—
2

—
o]

—
©

(S~
S

[N
—

(S
Do

[\
w

[\
g

[\~
ol

(S~
=3}

[N
3

[\
0]

[N
©

Tl LA A il
MAGNETO COMP

w
(=}

w
—

w
Do

w
w

w
=

w
ol

w
>

w
3

w
o]

w
©

>
(=]

Ny
pat

i
Do

NS
w

e
=

S
[S2




2 SO

ONE-STOP PARTS SOLUTION
Souonnso  EEHM ELECTRIC STARTING MECHANI

ﬁng 4375 (PART CODE) X4 #R (CHINESE DESCRIPTION) P 4FK (ENGLISH DESCRIPTION) %,s % TEREMARK
1 182200-ME30—000051 |NC250 /5 & s bLEF (HLEREEAL Hloe s e #B $.480:510) |STARTING MOTOR ASSY 1
2 [B166740A06002570X [GB16674/NETIZAEME X 25 (2% [14%) BOLT M6 X 25 2
3 [21402-ME30-0000  |NC250 XUk k%6l (—) SHAFT, REDUCTION, 1 1
4 [23226-M037-0000  |V250 %l i %6 Pl CIRCLIP 1
5 193302-52552041000 [T # B[ 25. 5 X 2X 41 DISH WASHER 1
6 |21426-ME30-0000 | XUk 15 56 N BH BEHE OUTER FRICTION DISK 2
7 |21421-ME30-0500 |XUKMiEE (—) 58YF (EEHEFD GEAR, REDUCTION, 1 1
8 |21403-NE30-0000 | XUEciA4EHIE (1485) SLEEVE, GEAR 1
9 [B0007001060050700{GB70. 1#24TM6 X 50 (ANEEHASUS304) SCREW M6 X 50 1
10 [21402-ME30-0100  |NC250%UBE thi #6 4 (=) SHAFT, REDUCTION, 2 1
11 [21401-ME30-0000  [NC250XHEEH % (=) GEAR, REDUCTION, 2 1
12 [93301-51520523000 [NC250 4 I thi #4 FB] 15. 2X 0. 5X 23 WASHER 15.2X0.5x23 _ | Iy
13 _|B0089401150000000|GB894. 1% }E15 WWWW. Seacunem
14 |B0009300060000000 |GBI3#f #46 WASHER 1
15 [B000700106004070B[GB70. 1H24TM6 X 40 (F14%) SCREW M6 X 40 1
16 [2140A-ME30-0100  [NC250XUE ke & (—) BEER GEAR REDUCTION ASSY, 1 | 1
17 |21425-ME30-0000 |XUEEKiE (—) FIBHE WASHER 1
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HLR B
ELECTRIC STARTING MECHANISM

15




ONE-STOP PARTS SOLUTION
SERROGE0EE0 @%gﬁ: ELECTRIC

F n%N #4819 (PART CODE) 4% (CHINESE DESCRIPTION) FEIL4ZAR (ENGLISH DESCRIPTION) %r_% &VEREMARK
1 [81100-MH06-0000  [NC250 FfLm 5 £, IGNITION COIL 1
2 |85400-MH06-0000  |NC250 Ha, 1§ L 145 il 85t (ECU) ECU 1
3 [83100-MHO6-0100 |NC250 Ha, 15 8 37 i i 2§ (MT12V12-7ZSHO6A) RECTIFIER 1
4 [81301-MH06-0000 |NC250 H 1% kAL FE M (& /R 2k) SPARK PLUG_CAP 1
5 |85151-MH06-0100  |NC250 Hi M5 —24 3= Hi 45 gl £ ELECTRIC _CABLE 1
6 [82290-1024-0100 |4k H 2% (MQJ10-ZS04A) RELAT 1
7 _|61165-ME36-0000  |CG250D FE, I 3% fi CARBON TANK 1
8 |61143-ME36-0000 |CG250D Hi, m§ #AIh = i@ & FUEL OIL PIPE 1
9 |17980-ME36-0000  |CG250D Hi, M BRI S i 2 FILTER 1
10 [17960-ME36-0000  [CG250D Ha, M % i F i el SOLENOLD VALVE 1
11 [17950-ME36-0000  |CG250D H s SEf ik g OXYGEN SENSOR 1
12 |17970-MHO6-0000  |NC250 H, i A Z2 Ak, OIL PUMP 1
13 |1924A-MHO6-00000W |NC250 Hi, 1 1 i & Al (B AL Bl 4k) I eaoanciibham
14 [18097-B7Z13-0000 _|H50 B S A FA 5 4k & 10-16 il OCUUVURSCTTTI
15 [17912-ME36-0000  [CG250D Ha M i s i & OIL PIPE 1
16 [17632-ME36-0000  [CG250D HE i R i 1 £ 9.5 CLAMP, I 3
17 [17632-ME36-0100  CG250D HE Wi R MEEEE 1L £ ¢ 7.5 CLAMP, 1T 3
18 |17626-ME36-0000  |CG250D LIt i HEEREE 1 (6X10X1000) CONNECTING PIPE, T 1
19 |17626-ME36-0100 |CG250D FELIE % BB 1T (4 X 8 X 1000) CONNECTING PIPE, IT 1
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

| —

B 28/ ELECTRIC

16




